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AMCO LBF5 LEVEE PLOW

No. Req'd.

 Ref. No. Part No. " Description ~ 8 Bld. 10 Bld. \ \
41 9441 Bolf — Gang 5.Blade: .. coiuspspesscoscovsassspssess — e -
41 9440 Bolt — Cang 4-Blade ..cissvssssssnissnsivnsssssniny i —
42 9579 Washer — Bumper. ... .. . 2 2
43 9577 Nut — Gang Bolt (Special) ... ........ e ncesremosae "2 2 PARTS CATALOG
44 10910 . Pin —Roll 5/16x2-1/4 ... ... . .. . ... .. 2 2
45 5483 Bell — End — Small......... ... .. .. . . . .. ... ..., 4 4 FOR
46 5484 Bell — End — Large. .. ... .. ... ... ... . .. ... .. ... .. 4 4
47 G11071 Bearing. . . . . ... ... 4 4
48 G2668 HOUSING . . . oo 4 4 MODEL LBF5 LIFT LEVEE PLOW
49 11064 RING — 50D s s sp s e s bR R RG s s s m g s auw 4 4
50 10606 ~  Fitting — Grease 1/8 NPT STRAIGHT ................. 4 4
51 545 SpooI—Spacer...................: ................ 2 4
52 1222 Washer — End Gang .. ... ... ... .. .. ... ... ... ... 2 2
53 5622 Plate — Lock. ... .. . . . . .. 2 2
54 - 10068 Bolt — Carriage 7/16 x 1-1/2NC,PL ... ... ... ........ 4 4
55 10619 Washer — Lock 7/16PL............ e 4 4
56 10618 « Nutt— Hex Z/16 NC; PL v senmn o g TRy 4 4
57 10489 | Nut — Gang Bolt 1- 1/2 NE: CH comsmmeswrs s s u s s o sas ss 2 2
58 3255 Blade 24” Dia 1/4Plain. ... ... ... . .. . .. .. ... .. ...... 8 10
59 3250 - Blade 24" Dia 1/4CO ... .., ... 8 10
58 3666 Blade 14” Dia Plain Backup ........ e 8 10
59 2455 Blade 24" Dia 3/16 CO ........... ... .. .. AN, 8 10
58 3253 Blade 24" Dia 3/16Plain . ... ... ... ... . ... ... ..... 8 10
60 - 6397 Support — Bearing Housing — Front ... ... ... ...... 4 4
61 6398 Support — Bearing Housing — Rear . . . .. < 4 4 ) !
62 10579 Bolt — Carriage 3/4x3NF, HT.. ... . ... T T— 8 8 b
63 10866 Washer — Cut 3/4PL ... ... ... .. ... . ... ... S — 8 8
64 10002 Washer — Lock 3/4PL... ... .. .. .. ... ... ... ... 8 8
65 10585 Nut — Hex 3/4NF, CH.. . ... .. ... . . .. ... ... ...... 8 8
66 8970 SPACEE. . . . . As Required
OPTIONAL ACCESSORIES
67 767 Bar — Scraper — RH ... ... ... 1 —
67 1534 Bar = Seraper — RH .o covacavimin v oi s 08 o8 d o dmnnnus — 1
67 768 Bar — Scraper — LH ... ... .. 1 -
67 1535 Bar — Scraper — LH . ... ... ... — 1
68 517 Scraper — RH ... . 4 5
68 617 Scraper — LH .. ... ... ... ... . ... o 4 5
69 10135 Bolt — Carriage 5/8 x 1-3/4NC,PL ... ... ...... .. ... .. 12 14
70 10299 Nut — Lock 5/8 NC,PL ... ... ... .. B 16 18
71 7673 Spacer — Feathering Blade . ... ... ... ... .. .. .. ...... 2 2
72 2450 Blade 207 PLainm ooocovvom i oo iii5oiin g e mmmm o - 2 2
73 7801 Cap — End . ... ... ... 2 " 2
74 10189 Bolt — Machine 7/8x3NC. ... ... ... . . L 2 2
75 10035 Washer — Lock 7/8 .. ... . ... . ... ... .. s AT 2 2
76 10148 Nut — Hex 7/8 NC ... ... .. . . . 2 2
77 10586 Screw — Cap 1/2x T-1/2NC,PL. ... ... ... . ... .. ... . 8 8
78 10098 T el B b —— 8
79 3583 Extension — ScraperBar . .. ... .. ... .. ... ... . ... 2 2
80 10674  Bolt — Carriage 5/8x 2-1/2NC, PL,GR5 . ... . . 4 4 ) ) ) PRODUCTS
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| PARTS LIST — LIFT LEVEE PLOW | AMCO LBF5 LEVEE PLOW
Model LBF5

. - No. Req’d.

\ ) Ref. No. Part No. Description 8 Bld. 10 Bld.

1 1979 Frame — Main ... 1 —_

1 1983 "Frame — Main ... — 1

2 1980 Bar — Link Pin .. ... ... . .. .. ... ... .. 2 2

3 10367 Bolt — Machine 1x4NC. ... ... .. ... .. .. .. .. ... ... 8 8

5 10868 Nut — Lock 1T"NC,PL ... ... ... .. .. ... .. 8 8

6 08 Pin — Hitch ... ... ... .. .. . 2 2

7 8007 Bushing 1-7/16 OD .. ... .. ... ... ... .. .. .. .. .. .. .. ... 2 2

8 10615 Pin — Klik 7/16- .. ... ... ... .. DU : 2 2

9 1987 Bracket — Link Conn (Swivel) ... .. ... . .. .. . ... ... 4 4

10 8015 Bushing — 2-1/8 0D .. ... ... ... .. .. ... .. ... ... .. .. - 4 4

11 10765 Screw — Cap 3/8x2-1/2NC...... ... ... ... ... ... 4 4

12 10509 Bt = Lok J/BRC, PL. & i oivensssessssisbsoncens., o 4

13 10201 Bolt — Hex 5/8x3NC,PL........... .. . .. .. .. .. ... 4 4

14 10299 Nut — Lock 5/8 NC,PL ... ... .. .. . . . .. .. . ... ... 4 4

15 1986 Link — Draft Angle .. ...... . .. .. ... R G o en e 2 2

18 956 Support — Pivot Bracket. .. ... ... o0 2 2

19 11037 Bolt — Machine 1-1/4x8NC . ... .. ... .. .. ... .. 4 4

- 20 10077 Washer — Cut 1-1/4 ... ... ... ... .. .. ... .. ... ... 8 8

21 10397 Nut — Lock 1-1/4NC,PL.... ... ... .. ... ... ... .. ... .. 6 6

23 955 Bar — Stabilizer ... ... .. .. ... .. .. .. ... ... ... .. ... 1 1

\ )+ 23 4850 Bar — Slide . .......... ... ... .. P 2 2

' 24 4851 Pin — Set. .. .. o 3 3

25 10753 Bolt — Carriage 3/4x8-1/2NC,PL ................. .. 2 2

K 26 10300 Nut — Lock 3/4NC,PL ... .. .. . .. ... ... ........... 10 10

27 4859 Spacer ... ... 2 2

28 1981 Frame — Cang 4Blade. .. ...... ... .. ... ... ... ... o 2 —

28 1982 Frame — Cang 58Blade. . ............. .. .. .. ... .. S 2

29 957 Bracket — Pivot ... ... ... ... ... 2 2

30 10375 Bolt — Hex 1-1/4x9NC ... ... ... .. ... ... ... ... .. .. 2 2

33 11081 Fitting — Grease 5/16 Drive In ... ... ... L 2 2

34 239 Sleeve — Housing . ... .. ... .. .. ... .. . ... ... .. ... 2 —

34 1532 Sleeve — Housing ............. ... .. e — 2

35 2365 Stud — RH .. ... ... R 2 2

36 2366 - Stud — LH. ... ... . ... I L2 2

37 10053 Not = Jam T3BNC. .. o icessvsvsssssnzs T 2 2

38 10320 Bolt — Hex 3/4x3-1/2NC,PL ... ... . B TSI 4 4

39 1988 Bracket — Gang Draft Angle .. ... ... .. e 2 2

40 ~10670 Bolt — 3/4x 2NC,PL, GR5 ...... .. B 4 4
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